



TEST REPORT

№ 962-1/06.08.2014

1. Twocomponent adhesive for parquet (with primer).
Commercial name: **BK-ParquetFix PU and BK-ParquetFix Prime.**
Manufacturer: Banja Komerc Bekament DOO, Banja, Arandjelovac, Serbia.
(name of the product)
2. Banja Komerc Bekament DOO, Banja, Arandjelovac, Serbia.
Letter ref. № AIL-03-1060/25.06.2014.
The sample is delivered by the Applicant.
(name of the Applicant, Number and date of the protocol for sample taking)
3. Testing method: BDS EN 14293:2006.
(standards number or approved interlaboratory methods)
4. Date of sample receiving / samples for testing in the laboratory:
25.06.2014, lab. № 107-1.
5. Sample quantity for testing: 5,0 kg adhesive and 1 kg. primer.
(quantity and weight of the samples)
6. Date of the test execution: 01.07. – 04.08.2014.

HEAD OF ACCREDITED LABORATORY:

(RA eng. M. Kostova)



7. TEST RESULTS

Nº	Name of the index	Unit	Standard, approved methods	Nº of the sample in the register book	Test results (value, indefiniteness)	Value and tolerances of the method index	Testing conditions	Deviation of the test method
1	2	3	4	5	6	7	8	9
1.	Tensile strength after seven days	N/mm ²	BDS EN 14293:2006	962-1	1,50	> 1,0	t = 23°C Humidity 50 %	No
2.	Tensile strength after 28 days	N/mm ²	BDS EN 14293:2006	962-1	1,62	> 1,0	t = 23°C Humidity 50 %	No
3.	Tensile strength after heat ageing	N/mm ²	BDS EN 14293:2006	962-1	1,25	> 1,0	t = 23°C Humidity 50 %	No
4.	Shear strength	N/mm ²	BDS EN 14293:2006	962-1	3,8	> 3,5	t = 23°C Humidity 50 %	No
5.	Determining maximum open time by measuring shear strength	Min.	BDS EN 14293:2006	961-1	20	Value declared by the Manufacturer	t = 23°C Humidity 50 %	No
6.	Determining maximum open time by measuring tensile strength	Min.	BDS EN 14293:2006	961-1	25	Value declared by the Manufacturer	t = 23°C Humidity 50 %	No

Note: The results of the testing are valid only for the tested samples. The test report conclusions can not be multiplied without the written agreement of the Testing Laboratory.

THE TEST WAS EXECUTED BY:
(eng. M. Petkov)

HEAD OF ACCREDITED LABORATORY:
(RA-eng. M. Kostova)